

**Tested For:** Kylie Schleicher

Ultraflex Systems Inc.

1578 Sussex Turnpike, Bldg 4

Randolph, NJ 07869

USA

Phone: (973) 627-8608**Fax:****Mobile:****PO#:****Email:** kylie@ultraflexx.com**Received:** 6/22/2026**Completed:** 6/23/2026**Code:** A**Test Report:** 3-62976-0**Key Test:** NFPA 701 TM#2 Flat

345

Client's Identification:

Style: Ultralon VI. Composition: PVC. Product End Use: Outdoor Banner.

LE: 2023 V:08/24 BG

Code: I: 345; RE: +175

/tm

Test Performed: NFPA 701 - Standard Methods of Fire Tests for Flame Propagation of Textiles and Films - 2023 Edition - Test Method #2 - Flat Sheet Specimens**Test Configuration:** ☒ Single Layer; ☐ Multi-Layer**Results Reported:**☒ Initially☐ After 3 dry cleanings☐ After 5 launderings @ 160°F☐ After 72 hours water leaching☐ After 100 hours accelerated weathering**Preconditioning:**☒ 1 hr @ 220°F (Standard)☐ 24 hrs @ 68 ± 9°F (Alternate: Material shrinks/distorts @ 220°F)**Approximate Weight of Material** (as measured by SGS North America): 662 g/m²**Remarks:** ☒ Fabric was tested in the flat configuration at client's request.☐ "+" = Extinguished by technician due to exceeding the failure criteria.

KM

Ver. 2026-01-07 14:00

Page 1 of 3

The results contained in this report relate only to the item(s) tested. The test report shall not be reproduced except in full, without written approval from SGS North America.

This document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at <http://www.sgs.com/en/Terms-and-Conditions.aspx> and, for electronic format documents, subject to Terms and Conditions for Electronic Documents at <http://www.sgs.com/en/Terms-and-Conditions/terms-e-document.aspx>. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for a maximum of 45 days only.

96 Allen Boulevard Suite D, Farmingdale, NY 11735 USA • Phone: (631) 293-8944 • Email: govmark.test.reports@sgs.com



Tested For: **Kylie Schleicher**
 Ultraflex Systems Inc.
 1578 Sussex Turnpike, Bldg 4
 Randolph, NJ 07869
 USA

Phone: (973) 627-8608
Fax:
Mobile:
PO#:
Email: kylie@ultraflexx.com

Received: 6/22/2026
Completed: 6/23/2026
Code: A
Test Report: 3-62976-0

Key Test: NFPA 701 TM#2 Flat

345

Results:

Length Specimen #	Afterflame (seconds)	Flaming Drip/Debris (seconds)	Char Length (mm)
1	0	0	120
2	0	0	149
3	0	0	135
4	0	0	115
5	0	0	115
6	0	0	143
7	0	0	125
8	0	0	115
9	0	0	135
10	0	0	118

Failure Criteria: For each individual specimen --

Afterflame	Drip/Debris Burn	Char Length
Exceeds 2.0 seconds	Exceeds 2.0 seconds	Exceeds 435 mm (17.1")

Retest Provision: Test 5 additional specimens if only 1 specimen fails.

Conclusion: Based on the above Results and Failure Criteria, the item tested:

☒ Passes; ☐ Fails; ☐ Requires testing of 5 additional specimens – See Page 3 for Retest Results and Conclusion

The results contained in this report relate only to the item(s) tested. The test report shall not be reproduced except in full, without written approval from SGS North America.

This document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at <http://www.sgs.com/en/Terms-and-Conditions.aspx> and, for electronic format documents, subject to Terms and Conditions for Electronic Documents at <http://www.sgs.com/en/Terms-and-Conditions/terms-e-document.aspx>. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for a maximum of 45 days only.



Tested For: Kylie Schleicher
Ultraflex Systems Inc.
1578 Sussex Turnpike, Bldg 4
Randolph, NJ 07869
USA

Phone: (973) 627-8608
Fax:
Mobile:
PO#:
Email: kylie@ultraflexx.com

Received: 6/22/2026
Completed: 6/23/2026
Code: A
Test Report: 3-62976-0

Key Test: NFPA 701 TM#2 Flat

345

☐ **Retest Results** *(if applicable):*

Length Specimen #	Afterflame (seconds)	Flaming Drip/Debris (seconds)	Char Length (mm)
1			
2			
3			
4			
5			

Retest Conclusion *(if applicable):* Based on the above Retest Results and the Failure Criteria, the item tested:

☐ Passes; ☐ Fails

Certification: I certify that the above results were obtained after testing specimens in accordance with the procedures and equipment specified above.

Signed by:

BC915566495A4BD...

6/24/2026

AUTHORIZED SIGNATURE
SGS NORTH AMERICA
/sj /gb

The results contained in this report relate only to the item(s) tested. The test report shall not be reproduced except in full, without written approval from SGS North America.

This document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at <http://www.sgs.com/en/Terms-and-Conditions.aspx> and, for electronic format documents, subject to Terms and Conditions for Electronic Documents at <http://www.sgs.com/en/Terms-and-Conditions/terms-e-document.aspx>. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for a maximum of 45 days only.